
UT80516 2200 PSI Pressure Washer - Figure A

1 of 4 2/19/2025, 2:11 PM



Ref # Part # Description Qty Context Note MSRP

1 620490001 Axle 2 1.31

2 308603001 Wheel 2 12.55

3 678169004
Thermal Release

Valve
1 6.53

4 561454001 Wear Pad 2 1.04

5 638128003 Washer (1/4 in.) 2 0.83

6 660945001
Bolt (1/4-20,

Hex Hd.)
2 0.83

7 661505006
Bolt (M8 x 70
mm, Hex Hd.)

3 0.75

8 308653007 Pump 1 111.60

9 308861004 Inlet Tube 1 5.12

10 678238001 Hitch Pin 2 0.83

11 678189001 Lock Nut (M8) 7 0.83

12 522029001
Lower Wand

Holder
1 0.83

13 638128002
Washer (5/16

in.)
4 1.18

14 660956001 Screw (12-14) 7 0.83

15 308414001 Hose (25 ft.) 1

16 570468001
Upper Wand

Holder
1 0.83

17 308652002 Strap 1 1.82

18 308506006
Lower Wand

Assembly
1 15.04

19 678304001 Nozzle, 25deg 1 7.80

20 678303001 Nozzle, 0deg 1 7.33

21 308706006 Soap Nozzle 1 7.80

22 140cc Engine 1

Homelite Consumer Products, Inc will not provide engines
as replacement parts. Engines are covered through the

engine manufacturer's warranty. Consult the accompanying
engine manual or contact our service department for

assistance.

23 570469001 Nozzle Holder 1 1.87

24 308760020
Spray Wand
Assembly

1 26.36

25 522028001
Spray Wand

Holder
1 0.83

26 678041003
Output Shaft

Key
1 1.20

27 660969002
Bolt (M8 x 52
mm, Hex Hd.).

4 0.86

28 561474001 Isolator 4 0.83

29 638615001
Washer (OD11 x

ID5.5 x 1.2t).
2 0.83

30 308415001
Handle

Assembly
1

31 308412023 Frame 1 36.94

2 of 4 2/19/2025, 2:11 PM



Ref # Part # Description Qty Context Note MSRP

32 638322002
Engine

Mounting Plate
1 22.17

33 308662001
Inlet Tube Filter

Screen
1 6.29

34 308452002
Detergent

Suction Kit
1 1.95

35 518391001
Chemical Siphon

Filter
1 1.38

36 561399003
Chemical Siphon

Tube
1 2.41

37 678148002
Nozzle Cleaning

Tool
1 0.83

38 940654089 Warning Label 1 0.83

39 940786020
Trigger Handle

Spec Label
1

40 940654083
Wand Warning

Label
1 1.17

41 940705088
Wand Logo

Label
1 0.83

42 940779066
Performance

Label (Engine)
1 1.30

43 940473002
Warning
Hangtag

1 1.78

44 940899001 No Oil Label 1 0.83

45 940947003
Combustion

Label
1 0.75

46 940324014
Information

Label
1 0.83

47 941505001
Release Water

Label
1 0.83

48 940721003
Primer Bulb

Label
1 1.17

49 940871003 Add Oil Hangtag 1 1.14

50 940871002 Add Oil Label 1 0.75

51 940680027
Hot Surface

Label
1 1.17

52 940803018 EMC Label 1 0.75

53 940617087
Quick Start

Label
1 0.75

54 940872001 E-85 Label 1 0.83

55 940517007 Lubricant Label 1 0.75

56 940654185 Danger Label 1 0.77

57 940836009 Data Label 1 0.83

58 308862004 Outlet Tube 1 4.52

Lubricant
(SAE10W30)

1
Standard Hardware Item - May Be Purchased Locally, Not

Shown

988000510
Operator's

Manual
1 0.75

3 of 4 2/19/2025, 2:11 PM



Ref # Part # Description Qty Context Note MSRP

988000511
Replacement

Parts List
1 0.75

988000512 Assembly Guide 1 0.75

4 of 4 2/19/2025, 2:11 PM



UT80516 2200 PSI Pressure Washer - Figure B

1 of 2 2/19/2025, 2:11 PM



Ref # Part # Description Qty Context Note MSRP

1 760513001 On/Off Switch w/Cover 1 6.08

2 308658006 Dipstick 1

3 310755006 Starter Assembly 1 19.56

4 310720033 Gas Cap 1 4.08

5 309369003 Carburetor 1 32.95

6 570740032 Inner Carburetor Gasket 1 1.18

7 570740033 Outer Carburetor Gasket 1 1.06

8 570781001 Primer Bulb 1 2.71

9 310760003 Air Filter 1 1.30

10 638147006 Spark Arrestor Screen 1

11 570740034 Valve Cover Gasket 1

2 of 2 2/19/2025, 2:11 PM


	UT80516-Homelite-PB.pdf
	UT80516-Homelite-PB-1.pdf

